
West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Page 1 of 168 August 2017 

 

WEST BAY SANITARY DISTRICT 

 

 

 

 

 

REQUEST FOR PROPOSALS 

 

Project #1760.0 

To Provide 

Recycled Water Project – Sharon Heights 

Design-Build (DB) Services and Short-Term Operations 

 

 

Volume 3A of 3 

 

Project Element Narratives 

  



West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Page 2 of 168 August 2017 

 
WEST BAY SANITARY DISTRICT 

 

RECYCLED WATER PROJECT – SHARON HEIGHTS 

DESIGN-BUILD (DB) SERVICES AND SHORT-TERM OPERATIONS 

 

REQUEST FOR PROPOSALS 

 

[...]
Samples and measurements shall be representative of the volume of the influent and effluent. Sampling shall 
be in accordance with the effluent limits and monitoring requirements summarized in Table 3.2-4. Samples 
shall be taken at the following locations:  

2. Influent - downstream of influent pump station and upstream of plant return flows and first treatment 
process; 

3. Effluent - downstream of the last treatment process (disinfection). 

In addition, provide all necessary sampling, monitoring and reporting of the influent and the effluent to meet 
all regulatory and permitting requirements. 

Continuously monitored (online) parameters shall be compared with grab sample results on a monthly basis to 
ensure that online meters are calibrated and accurate. In general, online readings should be within 5% of the 
grab sample result. 



West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Project Element 3: Satellite Recycled Water Treatment Plant 
Page 36 of 168 August 2017 

 

Table 3.2-3: Treatment Plant Process Monitoring Requirements 

Parameter Plant Monitoring 
Location 

Units Monitoring Requirements 

Frequency Sample Type 

Flow rate All Flow Meters  gpm 
 Daily Total  

Continuous Online 

Temperature RW ˚C Continuous Online 

pH RW  Continuous Online 

Dissolved Oxygen MLSS (Aeration 
Basin) 

mg/L Continuous Online 

Biochemical Oxygen 
demand 2 

Influent WW mg/L 3X per week 24-hour Composite 

Suspended Solids Influent WW 
 

mg/L 3X per week 24-hour Composite 

Suspended Solids MLSS (Aeration 
Basin) 

mg/L 3X per week Grab 

Chlorine Residual RW mg/L Continuous Online 

Settleable Solids MLSS (Aeration 
Basin) 

mL/L Monthly Grab 

Oil & Grease 
(Recoverable) 

Influent WW mg/L Monthly Grab 

Ammonia Influent WW mg/L Monthly 24-hour Composite 

Nitrite (as N) Influent WW mg/L Monthly 24-hour Composite 

Nitrate (as N) Influent WW mg/L Monthly 24-hour Composite 

Total Kjeldahl 
Nitrogen 

Influent WW mg/L Monthly 24-hour Composite 

Total Dissolved 
Solids 1 

RW mg/L Monthly 24-hour Composite 

Sodium 1 RW mg/L Monthly 24-hour Composite 

Electrical 
Conductivity (ECw) 
1 

RW dS/m Continuous Online 

Chloride 1 RW mg/L Monthly 24-hour Composite 

Boron 1 RW mg/L Monthly 24-hour Composite 

Bicarbonate 
Alkalinity as CaCO3 

RW mg/L Monthly 24-hour Composite 

Phosphorous, Total RW mg/L Monthly 24-hour Composite 

UV Transmittance UV influent Percent Continuous  Online 

Note: 
1. High ECw is a possible indication of high sodium, chloride, and boron concentrations. If ECw, averaged over 

any 24-hour period, exceeds the limit shown in Table 3.2-2, collect sodium, chloride, and boron grab samples. If 
grab samples are higher than what is shown in Exhibit A of the DB agreement, SHGCC may request for influent 
recycled water to be wasted to prevent contamination of the storage ponds.  

3.2.3. Monitoring Data Management   

The monitoring data shall be organized and managed via database file format suitable for direct import to a 
structured query language (SQL) based relational database management system, without additional data 



West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Project Element 3: Satellite Recycled Water Treatment Plant 
Page 37 of 168 August 2017 

manipulation. The data shall be formatted so it is easily searchable and printable using a database management 
system such as Microsoft Access. Provide all required work to set templates for printing and electronic 
reporting monitoring data for the District use and all regulatory and permitting agencies. 

The monitoring data will be used for RWQCB reporting purposes, as well as, to assess the performance of the 
RWTP. The DB Entity is responsible for compiling the monitoring throughout the course of the initial operation 
period as part of the DB Entity’s handover to the District for permanent operation. 

 Recycled Water Treatment Plant Design 

The objective of this section is to provide guidelines and standards for design and construction of the recycled 
water treatment. The RWTP shall include at a minimum, the following principal elements: 

1. Headworks 

2. Equalization Basin 

3. Membrane Bioreactor (MBR) 

4. Chemical Systems 

5. Disinfection  

6. Blowers 

7. Electrical Room 

8. Sample Preparation Room and Office  

9. Bathroom 

10. All required safety facilities and system to meet local, State and national codes and standards including 
eyewash and emergency shower, and fire protection. 

11. Odor Control 

The primary purpose of the RWTP is to provide a source of recycled water that meets customer demands to the 
extent of available wastewater flow. As the customer demands are seasonal, the RWTP production flow rate 
shall be modified to meet daily demand targets. The DB Entity shall design the RWTP with turndown 
capabilities to facilitate energy savings during periods of lower RW demand. Turndown capabilities shall be 
demonstrated during the DB Entity’s initial operation period.  

Refer to Volume 3B for RWTP process flow schematic and a preliminary layout of the RWTP site that meets 
the requirements described in this section herein. 

3.3.1. Design Codes and Standards 

BioWIN model or approved equal model shall be used to design the treatment reactors to achieve the effluent 
requirements.  

The biological reactors and MBR must be designed in two process trains to allow continuous operation at no 
less than fifty (50) percent of design flow of the RWTP when one treatment train is removed from service. 



West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Project Element 3: Satellite Recycled Water Treatment Plant 
Page 38 of 168 August 2017 

The RWTP shall be designed to allow for continuous operation during wet weather flows, albeit at reduced 
flows, when the need for recycled water is limited and storage pond is at its maximum level. 

The RWTP shall be capable of operating at full capacity for at least 95% of the days from March 1st through 
October 31st. The RWTP shall have at least 50% of its full capacity for at least 99% of the days during the 
same time period. Under no circumstances shall the RWTP be at less than 50% of its full capacity for more 
than 5 consecutive days. RWTP reliability shall be proven during the demonstrative operational period by the 
DB Entity. 

Design storage pond levels shall be determined by the DB Entity in coordination with SHGCC. 

3.3.2. Major Equipment Level of Quality and Performance 

Manufacturers shown in Table 3.3-1 are approved manufacturers intended to define a level of quality and 
performance for equipment proposed for the RWTP. The DB Entity may include in the Proposal equipment 
that is “equal” to the approved equipment manufacturer for the District’s consideration and approval. Evidence 
of compliance with regards the equipment requirements, such as manufacturer’s data sheets, drawings, and 
installation list, shall be included with the Proposal. Approval is dependent on equipment’s compliance with 
Project and equipment requirements. Equipment manufacturer shall have unit responsibility of related 
equipment under the same service or process. 

Table 3.3-1: Summary of Approved Equipment Manufacturers 

Equipment Approved Manufacturer(s) 

Submersible Pumps for 
Wastewater 

FLYGT, N-type Impellers, No Equal 

Coarse Screens WESTECH, PARKSON, HUBER, LAKESIDE, HYDRODYNE 

Grit Removal Equipment WESTECH, S&L, LAKESIDE, HUBER 

Fine Screens WESTECH, PARKSON, HUBER, LAKESIDE, HYDRODYNE 

Mixers FLYGT, ABS, WILO 

Blowers AERZEN, UNITED, KAESER, GARDNER DENVER 

RAS/WAS Pumps FLYGT, ABS, WILO 

Diffusers SANITAIRE, AEROSTRIP, EDI 

Valves DEZURIK, VALMATIC 

Valve Actuators HENRY PRATT, DEZURIK, ROTORK 

MBR GE, OVIVO, EVOQUA 

UV Disinfection TROJAN, WEDECO, ETS 

PLC and Network PLC: ALLEN BRADLEY CONTROLLOGIX 
ETHERNET SWITCHES:  N-TRON, SISCO. 

 



West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Project Element 3: Satellite Recycled Water Treatment Plant 
Page 39 of 168 August 2017 

3.3.2.1. Submersible Pumps 

The District has standardized on Flygt pumps for all submersible pumps applications. For all submersible 
pumps applications, DB Entity shall provide Flygt pumps with N-type impellers. 

3.3.2.2. Manufacturer Experience Requirements 

The DB Entity is required to submit equipment installation lists associated with the following major 
equipment, which must include the following information: 

 Location and owner of equipment 

 Year installed 

 Equipment size or capacity 

The blower equipment shall meet the following minimum successful performance history requirements: 

 Two (2) installations operating in California for at least three (3) years. 

 Five (5) separate installations operating in the United States for at least five (5) years with a minimum 
eight blower units distributed between the five installations. 

 Twenty (20) installations operating world-wide with a minimum fifty (50) blower units distributed 
between the twenty installations. 

The MBR membranes shall meet the following minimum successful performance history requirements in 
municipal wastewater applications: 

 Two (2) installations operating in California for at least three (3) years. 

 Five (5) separate installations operating in the United States for at least three (3) years. 

 Ten (10) installations operating world-wide. 

The headworks equipment (i.e. course screen, grit removal and fine screen equipment) shall meet the following 
minimum successful performance history requirements: 

 Two (2) installations operating in California for at least three (3) years. 

 Five (5) separate installations operating in the United States for at least three (3) years. 

 Ten (10) installations operating world-wide. 

The pumps shall meet the following minimum successful performance history requirements 

 Five (5) installations operating in California for at least three (3) years. 

 Twenty (20) separate installations operating in the United States for at least three (3) years. 

 Thirty (30) installations operating world-wide. 

The mixers shall meet the following minimum successful performance history requirements 

 Ten (10) installations operating in California for at least three (3) years. 

 Twenty (20) separate installations operating in the United States for at least three (3) years. 

 Thirty (30) installations operating world-wide. 



West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Project Element 3: Satellite Recycled Water Treatment Plant 
Page 40 of 168 August 2017 

3.3.3. Headworks 

The headworks facility shall include the following: 

 Coarse and fine screening 

 Grit removal and handling 

 Equalization storage 

 Odor control ducting 

Headworks equipment that is upstream of the equalization basin shall be sized to treat the maximum design 
flowrate from the Influent PS. Headworks equipment downstream of the equalization basin shall be sized 
adequately to support the design RW production rate (347 gpm). 

3.3.3.1. Screening 

Provide coarse and fine screening for the project. Coarse screening shall be provided to prevent ragging of 
downstream equipment and prevent clogging of grit pumps associated with the grit removal process. Fine 
screening is necessary to prevent material from blinding, fouling, or wrapping around the membranes and 
reducing their useful lives. 

Both screening systems shall be sized to accommodate related peak flow. Each screen system will consist of 
the screening unit located inside an enclosed stainless housing, and a washer/compactor/screw conveyor that 
shall discharge screenings into a bagging device. Bagged screenings will be temporarily collected in a 
dumpster and then hauled away. 

The washer/compactor/screw conveyor will have a water connection that on intermittent intervals washes the 
organics from the screened materials. Provide shutoff valves to allow isolation of water line from the 
washer/compactor. The course screen drum will have 6 mm perforations and the fine screen perforation size 
shall be no larger than 2 mm. Provide hose bib and adequate space to wash down, clean and remove bagged 
screenings material. 

Screening aperture size requirements and screening equipment manufacturers shall be confirmed by the 
membrane equipment supplier. DB Entity shall provide written proof that the screening equipment is 
acceptable by the membrane equipment supplier. 

Provide local control panel for each screen to allow local and remote, manual and automatic operation. Provide 
all required instrumentation to monitor the status of screening process and provide status and alarm locally and 
remotely. Install the screens to provide easy access to all screening system access panels for maintenance.  

3.3.3.2. Grit Removal and Handling 

Provide grit removal system to minimize grit accumulating in downstream pipes, channels, and tanks. The grit 
removal system will be enclosed in stainless housing or concrete chamber based on DB Entity final design. 
Grit is defined as particles larger than 0.008 inches (65 mesh) and with a specific gravity greater than 2.65. 
Grit removal system shall consist of the following components: 

 Mechanical vortex grit chamber  



West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Project Element 3: Satellite Recycled Water Treatment Plant 
Page 41 of 168 August 2017 

 Grit Pumping  

 Grit washing and classifier equipment 

 Collection of washed grit 

Provide a mechanical vortex grit removal system sized to manage peak flow with a circular basin with a grit 
hopper and tangential inlets and outlets. Provide self-priming grit pumps to convey the collected grit from the 
hopper to washer. Grit conveyance pumping shall be accomplished by either a recessed impeller pump with a 
flooded suction, or an airlift pump. Design the grit system to minimize length of piping and complexity of 
pump and grit handling system.  

Provide grit washing, classifying, and dewatering equipment to wash and dewater the collected grit. The 
captured grit shall be washed prior to disposal. The washed grit will be temporarily collected in a dumpster and 
then hauled away. The grit washer will have a water connection that on intermittent intervals washes the grit 
materials. Provide isolation valves to allow isolation of water line from the washer.  

The grit removal and handing system shall meet the minimum requirements set forth in Table 3.3-2 

Table 3.3-2: Grit Removal and Handling Sizing Criteria 

Parameter Units Value Comments 

Grit Removal    

Type - Mechanical Vortex  

Number  1 duty  

Grit Capture Rate at Max Flow 

> 50 mesh 

50 mesh < Grit < 70 mesh 

70 mesh < Grit < 100 mesh 

  

95% 

85% 

65% 

 

Grit Pumping    

Type  Self-priming  

Number  1 duty  

Grit Washing/Dewatering    

Number - 1 duty  

Organics Removal % 95  

Dry Solids Output % 85  

Grit Capture % 95 Capture of 0.2 mm grit 

 

Provide local control panel for grit removal system to allow local and remote, manual and automatic operation. 
Provide all required instrumentation to monitor the status of de-gritting process and provide status and alarm 



West Bay Sanitary District 

REQUEST FOR PROPOSALS (Project #1760.0) Recycled Water Project – Sharon Heights 
Project Element 3: Satellite Recycled Water Treatment Plant 
Page 42 of 168 August 2017 

locally and remotely. Install the grit system to provide easy access to all access panels, valves, pumps, etc. for 
maintenance. Adequate space shall be provided for handling and removal of grit dumpster. 

3.3.3.3. Equalization 

An equalization basin shall be provided with the storage volume shown in Table 3.3-3.  The equalization basin 
is sized to store diurnal peak instantaneous flows from the pumping station and diminish the instantaneous 